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Breakdown for Base Assembly
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Breakdown for Bow Assembly
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Parts List for the HVYBS812RK CE Bandsaw
Base and Bow Assembly

Index Part

No. No. Description Size Qty.
1o, HVBS812R-001............cueenee. BaSE ...t e 1
2 e HVBS812R-002A ..........c.oeeeeee. Stand Complete Assembly(included 2-1~2-4) .........cccoceeeveeinnnnns 1
2-1 .. HVBS812R-002-1 .................. CO0lANE PAN ...t e 1
2-2 i, HVBS812R-002-2 .................. LEG(RIGNL) ..ttt et 1
2-3 . HVBS812R-002-2 .................. LEG(LETL) ottt e e 1
2-4 ... HVBS812R-002-3 .................. PANEL ...t e 1
IR HVBS812R-003.........ccccceeeeenn. Vise Jaw Bracket(movable) .........cccooor i 1
4o, HVBS812R-004............ccueenee. WaSher.......cocoiiiiiie e "3/8""'x25mmxt2" ......... 2
5 HVBS812R-005..........ccccueenee FIXEA BOIt ... e 1
6 i TS-0209071 ..o, Hex. Socket Head Screw.............cccccu..... "3/8"-16*1-1/2""L" ...... 1
T, TS-0561051 ...ccvveiiieeiiieeien, HeX. NUE ..., M2 1
8 e, HVBS812R-008............ccueenee. WaSher.......cocoiiiiiiiii e "1/2""'x28mmxt2" ......... 2
9, TS-0070051 ...covvveiieeieene Hex Cap BOlt........cccoceevieeiiiiieceiecee, "L/2MX2ML e, 1
10 ............ HVBS812R-010.........ccceeeeeenn. Vise Jaw Bracket(fixed) ........ccccoiiiiiiiies coviiiiiieee e 1
13 s HVBS812R-013.........cceevueene KNOD ... e 1
14 .. HVBS812R-014.........ccccevueene KNOD ... e 1
15 s HVBS812R-015.........ccccevueene Washer.......cooii e, MIL2XE2 oo 1
16 e HVBS812R-016..........ccccvunenne Presure LUMP ... et 1
17 s TS-0267051 ..o, S SCrEW. ..ceiiiiic ittt "5/16"'x1/2™L" ........... 1
18 s HVBS812R-018...........ccccueeene ACINE NUL L.t e 1
19 s HVBS812R-019.........cccueeeee ACIME SCrEW ...cveviiiiiie e TW22X5G.....ccvieiiene 1
21 . HVBS812R-021.........ccceevuvenne Presure Shaft ... e 1
22 . TS-0050171 ..oooiiieiiiieieene, Hex Cap BOlt........cccoceevieeiieeiie e, "5/16""X5/8""L" ............ 2
23 . HVBS812R-023.........ccceevueenne Washer........ccooviiii e "5/16""'x23mmxt3" ....... 2
24 ... HVBS812R-024.........cccevueene DOWN BraCKet.......cciiviiiiiiiiiii e et 1
25 . HVBS812R-025..........cccueeeee Hex Cap BOlt........cccoeevveeiiiiiec e, "3/8"'x1-3/4"L" ........... 1
26 ..o, TS-0060091 .....eevveiieeieeene. Hex Cap BOlt........cccoceevieeiiieieceiecee, "3/8"X2"ML" e 1
27 . HVBS812R-027........ccoceevunenne Washer........coooiiiii e, "3/8""'x20mmxt2" ......... 1
28 . TS-0570032 ....vveiiiieiieeien, HEX NUL ... "BI8M e 2
29 . HVBS812R-029.........ccceevueenne Plastic Round KNoD ... e 1
30 e, HVBS812R-030.........ccceevuenne KNOD WIShaft.......coociiii s e 1
37 e HVBS812R-037........ccovveiunenne PACKING ...ttt e 4
41 ............ HVBS812R-041........ccccouenne Pan Head SCrew..........cccooeeeivieiiiiecnen, "3/16"'x3/8"'L" ............ 2
48 ............ HVBS812R-048............ccueeeee. Pan Head SCrew..........cccooceeiieeeiieneninen, M4AX30L ...vveeiieeieene 2
50 i, HVBS812R-050.........ccccevuueene STOP BIOCK ...ttt et 1
51 e, HVBS812R-051.........ccceevunenne TRUMD SCrEW ...ttt e 1
52 i, HVBS812R-052E ................... STOCK SOP RO .....eiiiiiiiiie ittt et 1
53 HVBS812R-053..........ccccuveeee Hex Cap BOlt.........ccoeevveeiieeieeeieeee, "5/16""Xx3/4™'L" ............ 1
54 .. TS-0267021 ..., S SCrEW. ..eeiiiiie it "1/4""X5/8"L" ... 1
55 . HVBS812R-055.........ccceeeeeen. Cylinder LOWET SUPPOIT ....cooiiiiiiiiiiieeaies iiiieee e e e et ee e e e e 1
56 .coeeenen. TS-0060061 ......ooeevveeeiieennn. Hex Cap BOlt........cccoceevveeiiiieiieeieeee, "3/8"'x1-1/4""L" ........... 2
57 o, HVBS812R-057........ccoceevunenne Washer........coooiiiii e, "3/8""'x20mmxt2" ......... 2
58 . BB-51101 ....cccciiiiiiieiieeeienne Thrust Bearing .......ccccocveevieeenieeeiieeeinen. 51101, 1
59 . HVBS812R-059.........cccevvenne Washer........coooiiiiiee e, 13.5x25mmxt2 ............ 1
60 .o, HVBS812R-060..........cccccuueee ST o] (10T T PSP PUPROUPRPI 1
61 .o, HVBS812R-061.........cccccvueeene 5107 o] o1 ] = Lo To NN U U PP OUPRRUPRTIN 1
62 .o, HVBS812R-062...........cccueeenee BUSKNING .. e 1
63 .. HVBS812R-063............ccuevnnee Washer.......cooi i "1/2"'x28mmxt2" ......... 2
64 ..ocnen. TS-0561051 ....evvviiieeiieeien, HEX NUL ..o M2 2
70 . TS-0060061 ......oeeevveeeiieennn. Hex Cap BOlt........cccoeevveeiiieieeeeecee, "3/8"'x1-1/4""L" ........... 1
76 e HVBS812R-076.........ccceevunenne IO s e 1



Index Part

No. No. Description Size Qty.
7 . HVBS812R-077......cccoverinenne Hex Cap BOlt........cccoceevieeiieiieeeieeee, "14"XA2"L" 1
8l .. HVBS812R-081.........ccccovenenee Pan Head Screw..........cccoeceeiviiciiiecnien, "3/16"'x3/8"L" ............ 2
82 e, HVBS812R-082.........cccccvuveene Washer........ccooiiiiiii e, "3/16"'x12mmxt0.8".... 2
83 . HVBS812R-083.........ccccevuveene SCAIE . et e 1
84 .o, HVBS812R-084.........ccceevuueene ST o] 10T TSSO PUPPPRRUPRPIN 1
85 .. HVBS812R-085.........cceeveeeee. SPring AJUSEING SCIEW......ccoiiiiiiiiiiiiiiees it 1
86 ..o TS-0051031 ..o Hex Cap BOlt........cccoeevveeiieciee e, "5/16""Xx3/4™'L" ............ 1
87 v, HVBS812R-087.........ccceevuuenne Washer........coooiiiiie e, "5/16""'x23mmxt2" ....... 1
88 .. HVBS812R-088...........c.ueeeeee. Spring Handle Bracket...........c.uuieiiiiiiiiis e 1
89 .. HVBS812R-089.........cccccvuveene Washer........ccoiiiii e, "3/8""'x23mmxt2" ......... 1
90 .. TS-0561031 ..ccvvveiiiieiiieeie, HEX NUL ... "BI8M e 2
92 . HVBS812R-092...........ccueee.e. Hex Socket Head Screw..............cceeeueee. "3/8"-16*1-1/4""L" ...... 3
93 . TS-0209062 .......ooovvveerireeannen. Washer........coovii e, "3I8M 3
96 ...oennen. HVBS812R-096............ccoee.... Rear PivOt Bracket ...........ocuiiiiiiiiiiiiies e 1
98 .. HVBS812R-098............ccueeeee. S SCrEW. ..ceiiiiie it "LAMXL2ML" 1
99 ... HVBS812R-099.........ccccceeeenn. Cylinder UpPper SUPPOIT ........ooviiiiiiiiiiiies et e e e e eireeeea e 1
100.......... HVBS812R-100.........ccccruueenee SRAME e 1
101 .......... TS-00610051 ......oovvveeiienee Hex Cap BOlt........cccoeevieeiieiiee e, "38" XML e 2
102 .......... HVBS812R-102.........ccccevueeenee Washer.......coooiii e, "3/8""'x25mmxt2" ......... 2
103 .......... HVBS812R-103........ccccevvieeee. Cylinder Complete Set......ooii s e 1
105......... HVBS812R-105..........cccceueeee Pan Head SCrew..........ccceceeiiieiiiiiecnnen, "1/4"x5/8""L" .............. 4
106 .......... HVBS812R-106...........ccccuuene WaSher.. ... "1/4"'x19mmxt1.5"...... 4
107 .......... HVBS812R-107E ..........ccuc... PUMP . 230V/50Hz .......cceeene 1
................ HVBS812R-107AE........cccc.... PUMP ..o 400V/50HZ el L
................ HVBS812R-PLE.....................Pump Label for CE (not shown).............. cccceeiiiiiiiiiiiie 1
108 .......... HVBS812R-108............cccuveee COUPIET ... "3I8"PT" e 1
109 ......... HVBS812R-109.........ccceevueene HOSE ..ot 0D12xID8x2000.......... 1
110.......... HVBS812R-110........ccceeeuennee HOSE CliP..eeieiiiiiieereeeeeeee e "BI8M e 3
112 .......... HVBS812R-112.........ccceevunnne Valve Assembly ..., "PTL1/8""'x1/8""............ 1
113 .......... HVBS812R-113........ccceeeieene Washer.......ocooii e, "3/8"'x23mmxt2" ......... 2
114 ... TS-0209032 ....cvvvvevieeiiieee Hex. Socket Head Screw.............ccceu.e.. "3/8"'x3/4"L" .............. 2
118 .......... HVBS812R-118.........ccceceuueee HOSE ..o OD16xID13x260.......... 1
119 .......... HVBS812R-119........ccceeueeene C00lANT TANK....eittieiiie ettt re critee et e e e seeesaee s 1
126 .......... HVBS812R-126..........cccccueeenee Washer. ..., "5/8""'x40mmxt3"......... 4
127 .......... HVBS812R-127........ccoeeevunenne WREE ... e e 2
128 .......... HVBS812R-128.........ccccccueeene Cotter PiN ..o § BX25L oo 2
129 ......... HVBS812R-129.........ccccevueeene WHEEI ROM ...t e e 1
133 ... TS-0561051 ...cvvviiiiieiieenee. HeX NUL ..o M2 2
134 ... HVBS812R-134........cccceeveenne Coaster of Stand .........ccocoeevceiiiieiinieene M2 e 2
139.......... HVBS812R-139........cccceevuneene HANAIE ... s e 1
145 ... HVBS812R-145...........ccoueeee. BUSKNING .. e 1
147 .......... TS-0720091 .....ovviiiieiieeie, LoCck Washer ........ccooueeiiiieniie e "3I8M e 4
148 .......... TS-0060061 .......oevviveeiiieenne Hex Cap BOlt.........ccoceevveeiiiiiiceeeeen, "3/8"'x1-1/4""L" ........... 4
149 ......... HVBS812R-149.........ccccevueeene SWItCh CUL Off THP weeiiiieiiie et ettt 1
150 .......... HVBS812R-150.........ccceevueenne Washer.......ocooii e, "5/16""x18mmxt1.5"....1
151 .......... TS-0051071 oo Hex Cap BOlt........cccoevevieiiieerieee e, "5/16"'x1-1/2""L" ......... 1
152 .......... HVBS812R-152.........ccccevueene UPPET BIaCKeL ......cccueiiiiiieeiee ettt ettt 1
153.......... HVBS812R-153........cccceueeene Washer.......cooii e, "BILB"M™ e 2
154 ......... TS-0060051 .....c.ovvvviieeiiieenne Hex Cap BOlt.........ccoceevieeiieeiic e, "B/16"'X1/2"L" ... 2
155......... HVBS812R-155E.................... Blade ......oooiiiieiiii "19x0.8x2362mm,6/10T" 1
156 .......... HVBS812R-156..........cccceuvene Drive WHEEI ... e 1
157 ... TS-0267051 ...cvveiiiieiieeee, S SCIrEW. ...eiiiiie et "LAMXL2ML" 2
158 .......... HVBS812R-158.........ccccvuueene C-Retainer RiNg .......ccccovveeviiiiiiciiee S25. 1
159 .......... HVBS812R-159E ................... Blade Back COVET ........c.ciiiiieiiiiiiiiieiies et 1
................ HVBS56M-CLB/CE ................Caution Label for Blade Back Cover(not shown)...............coeccee 1
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Index Part

No. No. Description Size Qty.
160.......... HVBS812R-160...................... WaSher......coooiiiiieeeee e, "1/4"'x16mmxt1.5" ...... 4
161 .......... HVBS812R-161E.................... Pan Head SCrew ...........covvveeeieeiieevnvnnnnnnn. "1/4"x1/2"L" ... 4
166A........ HVBS812R-166A ................... Idler Wheel ASSembly ...t e, 1
166-1....... HVBS812R-166-1 .................. IAIEr WREEL ... ..o e 1
166-2....... HVBS812R-166-2 .................. BeANNG COVEL ...ttt ittt e e et a e e 1
166-3....... HVBS812R-166-3 .................. WaSher....ccoooviiiiiiieece e, "5/16"'x18mmxt1.5".... 1
166-4 ....... TS-0051031 ....covvvveeeeereeennnnnn, Hex Cap Bolt.......ccceiiiiieiiiiiiiiieee, "5/16""'x3/4™L" ............ 1
166-5....... HVBS812R-166-5 .................. Flat Cross Head Screw........c.ccoeevvvvvnnnn.. "3/16""x3/8""L" ............ 3
166-6....... HVBS812R-166-6 .................. BUSKING -t e 1
166-8....... HVBS812R-166-8 .................. BaAriNg.....uveeieeeeiiiiiiiieeee e 620277.....uuceieeeaeeannnnnn. 2
166-9....... HVBS812R-166-9 .................. BUSKING - e 1
170 .......... HVBS812R-170.......cccccceeneen. TENSION SCAIE ..ot e 1
172 .......... HVBS812R-172.......ccccceeee Tension Indication Plate.........cccoeeiiiiiiiii oo 1
173A........ HVBS812R-173A.....ccccceene... Shaft ASSEMDIY ..oy 1
173-1....... HVBS812R-173-1 .................. Sliding Plate Draw BIOCK...........cccuuviiiiiies it 1
173-2........ HVBS812R-173-2 ......ccc........ Blade Wheel Shaft.........cccooeiiiiiiiiiiis e, 1
173-3....... HVBS812R-173-3 .................. Pin e §AX22L oo, 1
176 .......... HVBS812R-176.........cccc........ SlAING PIALE ....eeeeiiieiee s e 2
177 ... HVBS812R-177.......ccccuvvveeennn. Blade Tension Sliding BIOCK ..........cccccoit i, 1
178 .......... TS-0270071 ....ccovvvveeeeeeeeeennne, St SCIrEW..uvvieeieieeeetce e, "B5/16""'x3/4™L" ............ 1
179 .......... TS-0051071 ...ccovvveeeeeeereerinnnnn. Hex Cap BOlt.......oooeiiiiiiiieieeee, "5/16""'x1-1/2""L" ......... 2
180.......... HVBS812R-180............cc........ WaSher.....oooooiiiiic e, "5/16""x12mmxt2" ....... 2
181 .......... TS-0051031 ...covvvveeeeeereernnnnnn. Hex Cap Bolt.......occeiiiieiiiiiiiiiieee, "B5/16""'x3/4™L" ............ 4
182 .......... TS-0720081 .....ccovvveeeeeeeeeeenne, Lock Washer ........ccooovvvviieiiiiiiiiiiiieeeeeees "BILEMM 4
183 .......... HVBS812R-183..........ccceen..... I o] 10T PR 1
186 .......... HVBS812R-186...................... Pan Head SCrew ...........covvvveeveeiieeinivnnnnn.. "1/4"x3/8"L" .............. 2
189 .......... TS-0561031 .....covvveeeeereeennnnen, HEX NUL ..., ECT S R 1
198A........ HVBS812R-198A ................... Brush ASSemDbBIY .........ooiiiii e e 1
198-1....... HVBS812R-198-1 .................. Brush SUPPOIT ... it 1
198-2....... HVBS812R-198-2 .................. BIUSH ..cee e e 1
198-3....... HVBS812R-198-3 .................. Hex Cap BOolt ..., MBX30L ......cevveeeereeernns 1
1984 ....... HVBS812R-198-4 .................. WaSher.....cooooovviiiiiieecee e, MB....ooeeeiei e, 2
198-5....... TS-1523031 ....ccovvvveeeeeeeeeeenn, HeX. NUL ..., MB....oooeeiei e, 2
200 .......... HVBS812R-200............c....... Pan Head SCrew ...........covvvveeieeiieeivnnnnnnnn. "1/4"x3/8"L" .............. 2
201 .......... HVBS812R-201...................... WaSher....ooooviiiiiicc e, LA 2
205 .......... TS-0060061 ........eeeeeeeveernnnnnn. Hex Cap Bolt.......cccuviiiiiiiieiiieeeeee, "3/8"'x1-1/4™L" ........... 1
206 .......... HVBS812R-206...................... WaSher.....ooooiiiiic "3/8""'x25mmxt2" ......... 1
211 .......... TS-0051031 ...ccovvveeeeeeeeerrnnnnn. Hex Cap Bolt.......cccceiiiiiiiiiiiiiieeee, "5/16""'x3/4™L" ............ 4
212 .......... HVBS812R-212.........ccccc........ WaSher.....oooovviiic e, "5/16""'x23mmxt2" ....... 4
213 .......... HVBS812R-213...................... Motor Mount BracCKet...........ceieiiiiiiiiiiiees e 1
214 .......... HVBS812R-214.........ccccc........ WaSher....oooooiiiiic e, "5/16""x23mmxt3" ....... 2
215 .......... TS-0051031 ...ccovvveeeeeereernnnnn. Hex Cap Bolt.......cccceiiiiiiiiiiieeeee, "5/16""'x3/4™L" ............ 2
216 .......... HVBS812R-216........cccccce....... Carriage SCreW .......ccevvveeeeeeeiiiiiiiieeeeeenn "B/16""x3/4™L" ............ 4
217 .......... HVBS812R-217......ccccoeeeenenn. MOtor MOUNt PIate.........covuiiiiiiiiiiiiiieeeeeees e 1
218 .......... TS-0051091 .....covvveeeeeeeeeinnnn, Hex Cap Bolt........ccceviiieeiiiiiiiiieeee, "B/16™'X2"'L" ... 2
219 .......... TS-0570021 .....covvvveeeeeeeeeenne, HeX. NUL ... "BILEMM 2
220 .......... HVBS812R-220E ................... 1Y/ o) (o] TS OUR RSP 230V/50Hz.................. 1
................ HVBS812R-220AE................. MOtOT ....coooiiiiiiiieiieiicieeeeeeveiiee e A00V/B0HZ el
................ HVBS812R-MLE ....................Motor Label for CE(not Shown)...........ccc. eeeveiiiiiiiiiiiiiiieee 1
221 .......... HVBS812R-221........cccccc...... WaSher.....coooiiiii e, "B/16""x23mmxt2" ....... 4
222 .......... TS-0570021 .....covvvveeeeeeeeeenee, HeX. NU ... BB 4
223 ... TS-0267041 .....ccovvveeeeeeeeeaannn, St SCIrEW..uvvieeeeeeeeece e, "1/4"'x3/8"'L" .............. 1
224 .......... HVBS812R-224...................... MOLOT PUIBY ... e 1
225 .......... HVBS812R-225.........cccceeee. KBY ettt EX5X30L v, 2
226 .......... HVBS812R-226...................... Hex Cross Cap Bolt .........coooviiiiiiinnnnnn. "1/4"X1/2"L" 2
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Index Part

No. No. Description Size Qty.
227 .......... HVBS812R-227........ccoceevuenne WaSher.......ocoiiiiiiiee e "1/4""x19mmxt1.5"...... 2
228 .......... HVBS812R-228E ................... PUIEY COVET ...ttt e 1
................ HVBS56M-CLB/CE ................Caution Label for Pulley Cover (not shown) ..........ccccccceveerninin 1
229 .......... HVBS812R-229.........cccccvnenne WaSher.......ocoiiiiiiiie e, "1/4""x16mmxt1.5"...... 3
230.......... HVBS812R-230E ................... Plum handle ... e 3
231 .......... HVBS812R-231........ccoceevueenne HANAIE BOOY ...ouveiiiiiiiiiie et e 1
23 e s heeeahee e ab e e — e et et b et ahe e e e ae e e abae e are e e aareeaaes

233 .. HVBS812R-233........ccceeieeene KNOD ... e 2
234 .......... HVBS812R-234.......ccccevuueee PN e § BX20L oo 1
235.......... HVBS812R-235........ccceeeieene Washer.......ocooii e, "3/8""'x25mmxt2" ......... 2
244A ........ HVBS812R-244A ................... Worm Gear Shaft ASSEMDIY .......ccovciiiit e, 1
244-1 ....... HVBS812R-244-1 .................. WOIM Shaft.....oueiiiiiiii s e 1
244-2 ....... HVBS812R-244-2 .................. KEY et 5X5X30L .eoeiviiiiieeiene 1
244-3 ... HVBS812R-244-3 .................. Bearing......ccooeeveiiiii i 6003LLU .....oeevieeine 2
244-4 ....... HVBS812R-244-4 .................. Bearing BUuShiNgG..........cceoiiiiiiiiiiieiies e 1
245A........ HVBS812R-245A .........ccceee.. Gear BoX ASSEMDIY ........oiiiiiiiiic s e 1
245-1 ....... HVBS812R-245-1 .................. GBAI BOX ..eiiiiiitit ettt sttt ettt rte eaibe et e e et naee e 1
245-2 ....... HVBS812R-245-2 .................. Vent Plug ...ccoovveiiiiiie e MBXPL....ooviiiiiiiiiinns 1
245-3 ... HVBS812R-245-3 .................. Cross Socker Hex Cap Bolt.................... "L4MXL2"L" 4
245-4 ....... HVBS812R-245-4 .................. GEAr BOX COVEN ...eeiiiiii ittt ettt sie eriteessteeesite et e sbe e niee s 1
2455 ....... HVBS812R-245-5 .................. Gear BOX GASKEL .......cciiiiiiiiie it eies citeee st 1
2456 ....... HVBS812R-245-6 .................. C-Retaniner RiNg .......ccoooceevciiiieiiieee S25. 1
245-7 ....... HVBS812R-245-7 .................. KEY et 6x6x20mmL ................ 1
245-8 ....... HVBS812R-245-8 .................. WO GEAY ..ottt ettt bee et e e e sbe e e aee e e 1
245-9 ....... HVBS812R-245-9 .................. BUSKING ...t et 1
245-10.....BB-6205LLU..........coeeerrerrnnnn. Bearing......ccocoeeieiiiiiiee e 6205LLU .....vevvenen, 2
245-11....HVBS812R-245-11 ................ BUSKING ... et 1
245-12 ....HVBS812R-245-12 ................ Transmission Wheel Shaft...........ccccccvit i, 1
245-13.....HVBS812R-245-13 ................ KEY e 6x6x20mmL ................ 1
245-14....HVBS812R-245-14 ................ BeAriNg COVET .....coocuiiiiiiieiiee ettt et 1
245-15.....HVBS812R-245-15 ................ Pan Head SCrew ..........cccoeeeivieeiniiecnen, "3/16""x3/8""L" ............ 3
266 .......... HVBS812R-266............cccueeeee Belt . i 3VX270....iiiiiiiiee, 1
267 .......... HVBS812R-267.........ccceevuveene Washer. ..., "3/8""'x25mmxt2" ......... 1
269 .......... HVBS812R-269E ................... BraCKet ... eei ittt e 1
281 .......... HVBS812R-281.........ccceeeuueee Hex Cross Cap Bolt .......ccocoeevieiiiiennnnen. "LAMXL2"L" 8
282 .......... HVBS812R-282.........ccceevuvenne Washer........ocooiiiii e "1/4""'x16mmxt1.5".... 16
283.......... TS-0561011 ..ccvvviiiiieiieeen, HeX. NUL ..o CLIAM 8
284 .......... TS-0060051 .....covvviiieeiiieenne Hex Cap BOlt........cccoeevveeiiieieceiece, "38M LML e 8
285.......... HVBS812R-285.........cccceveeene Washer. ..., "3/8""'x20mmxt2" ....... 16
286 .......... TS-0570021 ..cvvveiiiieiieeien, HeX. NUL ..o "3I8M 9
310.......... HVBS812R-310.........ccceevuuenee Carriage SCrew ........ccceeeeereeeinieeesieeees "L2MX2ML e, 1
3 T PP P TP OURTRPRP

312.......... HVBS812R-312........cccceevunenne Limit SWItCh .....ooveiiiiice e, AZD-1000 .......covuennee 1
313.......... HVBS812R-313.......ccceevuenee BOW ..t e 1
314.......... HVBS812R-314........ccceeevueenne Washer.......ocooii e, M10x20mmxt2 ............ 1
315.......... HVBS812R-315........ccccevueeeee G ittt M1OX52L ....eveeiieiienne 1
316.......... HVBS812R-316.........ccccevueeene Blade COVET ...ttt ettt 1
317A........ HVBS812R-317A .......ceevueee. Blade Adjustable Assembly(Left).......cccc. voveiiiiiiiiiiiiieneeeeee 1
317-1....... HVBS812R-317-1 ......cccccuueee Blade Adjustable Seat(Left).........ccccuriees vevrriiiiiiiereee e 1
317-2....... HVBS812R-317-2 .......cuuveeee. Adjustable Bracket (Front) ........ccccccoiiir oviiiiiiiieeeeee e 1
317-5....... HVBS812R-317-5......cccccuueee Button Head SCrew..........ccoceeevvveeiieeenee M8BX25L ....evvviiiierianne 2
317-6....... HVBS812R-317-6 ........ccueee.. Hex Socket Head Screw...........cccocveeeee. MB-X10L .....ocerrieinnne 2
317-7 ....... HVBS812R-317-7 ....cceeevnenne Hex Socket Head Screw...........ccccouveeeee MBXL5L .o 2
317-8....... HVBS812R-317-8 .......cccuveee HEX NUL ..o M10-1.0P .....cocvveeene 2
317-9....... HVBS812R-317-9 .......cccuce... Lock Washer ........cccccovieeiiiciniicneeeee, MLO .o 2

k 6



317-10.....HVBS812R-317-10 ................
317-11....HVBS812R-317-11 ................
317-12....HVBS812R-317-12 ................
317-13....HVBS812R-317-13 ................
318A........ HVBS812R-318A..........ccee
318-1....... HVBS812R-318-1 ..................
318-2....... BB-608ZZ.......cccevveeiiiiininn,
318-3....... HVBS812R-318-3 ..................
319A........ HVBS812R-319A..........ccoe..
319-1...... HVBS812R-319-1 ...........c......
319-2...... BB-608ZZ.......ccccevvveiiiiininen,
319-3....... HVBS812R-319-3 ..................
320A........ HVBS812R-320A.............c.....
320-1....... HVBS812R-320-1 ..................
320-5....... HVBS812R-320-5 ..................
320-6....... HVBS812R-320-6 ..................
320-13.....HVBS812R-320-13 ................
320-14.....HVBS812R-320-14 ................
320-15.....HVBS812R-320-15 ................
321.......... HVBS812R-321E ............c......
321.......... HVBS812R-321AE.................
321-1....... HVBS812R-321-1 .......c..cc.....
322 .......... HVBS812R-322.........ccccvvveeee.
323 .......... HVBS812R-323..........ccccvee
324 .......... HVBS812R-324...........cccuvve..
325.......... TS-0270051 ...,
326 i
327 .......... HVBS812R-327.........ccccvvvveeen.
328-1....... HVBS812R-328-1 ..................
328-2

329 .......... HVBS812R-329.........ccccvveeeee.
330.......... HVBS812R-330..........ccccuveeee.
331.......... HVBS812R-331.........cccvvvveeeen.
332.......... HVBS812R-332.........cccvvveeee.
333.......... HVBS812R-333..........cocve
T HVBS812R-JL........ccccvvvveeeenn.
T HVBS812R-IDE..........cc..cc.....
T HVBS812R-GL.........cccvvveeeenn,
i 601W-05L003.........c0vvvveereennnn
T 601W-05L005........cccvvvveereennnn

Guide Braclet (left)
Hex Socket Head Screw

Hex Socket Head Screw............ccceeeueee. M6-1.0Px10L ..............
Eccertric shaft ASSEMDIY.........cooiiiiiiiiit i,
ECCErtric Shaft ........ocvveiii s e
BeAING .. .uveeeieiei i B608ZZ...ccoviiiiiiiiiaae,
C-Retaniner RiNG .........cccceeeiiniiiiiieneeenn. S10.. e,
Bearing Shaft ASSEMDIY.........coiiiiiiiiiit e
Bearing Shaft ........c..uueiiiii e e
BeAING .. .uveeeieiei i B608ZZ...ccoeiiiiiiiiieee,
C-Retaniner RiNgG ........cccccceveeiiiiiiiiiieeeenn. S10.. i,
Blade Adjustable Assembly(Right) ......... oo
Blade Adjustable Seat(right) ..........cocccuer oveiiiiiiii e
HeX. NUL ..o M10-1.0P ....covveeriene
LoCck WaSher .........cceveviiiiiiiiieece e, MLO..ciieeiiiieee e

Guide Braclet (right)
Hex Socket Head Screw
Guide Braclet
Switchbox complete with cables
Switchbox complete with cables
Plug
Cross Round Head Screw
Hex. Socket Head Screw
Base for Switchbox
C-Retaniner Ring

Grounding Wire
Cross Socker Hex Cap Bolt
Washer
Support Plate
Hex. Socker Headless Screw
Jet Label (not shown)
ID Label for CE (not shown)
Ground Label (not shown)
Warning Label for Saw (not shown)
Warning Label for Glasses (not shown)

230V, 1Phase
400V, 3Phase
400V, 5 Pin
M6x12L



HVBS-812RK

230/50/1

M1
M2
S4

colour of strands Litzenfarben couleur des cordons
BK black schwarz noir
WH white weild blanc
meaning of symbol | Bedeutung der Zeichen | interprétation BU blue blau Pleu
Main motor Hauptmotor Moteur principal YE yellow gelb jaune
Pump motor KithImittelmotor Moteur pompe RD red rot rouge
Pump motor switch | KithImittel-Schalter Boution pompe BN brown braun brun
GY grey grau gris
GNYE | green-yellow grin-gelb vert-jaune
oG orange orange orange
VT violet violett violet
ON
1.25 mm?X5C 1
pd
ov. U ,/\ BN
Main Motor [\/| vi BU
. PE GNYE 1
1 | BKI[= 5 4.6
230v U Y wH 3,4k L M
50HZ L2
v L e
! M2
-~ Pump Motor
IJ_I —r:l 1 2 o= BN
STOP 3 4 BU
GNYE
| T PE
BUBN  BNBU ]
0.75mm?X2C D 4P '_S L
Limit Switch (1)
[ X
0.75mm2X2C (KEDU-TYPE : ZH-D) 0.75mm X3C

Limit Switch (2)




HVBS-812RK  400/50/3

1.25 mm2X7C O.N
U1 BN
" Vi a BU
Main Motor P i
M W1 [T Bk
GNYE
PE 1 T q
L1 @ BK | = M 148 A
3 L wH | s s
LOOV L2 @ T | Im | Jlr L M
50HZ \ RO h Y T
L3 o Vi pi 1 =
1 2
/_____ _:_a‘/l/b I M2
OVER-LOAD .~ 0 T IO N I BN\ o Pump Motor
STOP =3 4o BU.-"i. ﬁ
BK
= =
’ GNYE | :
. £3 PE
BUBN  BNBU
0.75mm2X2C  _»$-P J-P | S A_I
Limit Switch (1)
o0
0.75mm?X2C (KEDU-TYPE : ZH-D) 0.75mm X4C

Limit Switch (2)



